Parts
Manual

Models
4108 & 4111

4308 8 H.P. TRACTOR
MANDAL START MFG. NO. 1690259
4108 8 H.P. TRACTOR

ELECTRIC S5TABT MFG. NO. 1690261
4011 171 H.F. TRACTCGR

ELECTRIC S5TART MFG. NO. 1690343
36” ROTARY MOWER

TP - 4912 MFG. NO. 1690274

FRINTED IM U.5.A,
710

Bimpliciny




Attention Dealers:

For quick, accurate reference when making warranty claims, group
numbers are given with each parts section. Also note that serial
numkbers of units are listed to locate any difference in parts which
may occur in later models. Be aware of these unit serial nurabers
when ordering parts.

Standatd torques appear in a chart 2t the end of the rmanual, while
impertant individual torques are given on specific parts drawings.
These provide easy reference notes for repair and troublashooting.

CRITICAL and MAJOR notations point out important facts or in-
structions which relate to safety or reliability and machine quality.
The CRITICAL notation pinpeoints characteristics which, if
not properly, foliowed, can create a safety hazard. The MAJOR
notation marks characteristics which, it ot properly foliow-
ed, may result in operating failure, shortened preduct life, or great-
iy reduced quality of the unit,

Simplicity
Techrical Fublica*_tlnns

NOTE: SPECIFICATIORS MAY CHANGE WITHOUT NOTICE.




Limplicily

Models 4108 & 4111

Table of Contents

MALIN FRAME & FRONT AXLE GROUP (4108 MS, M10BES &4111) ... iiiiacnrrnmnans 2
FRONT TIRES & STEERING GROUP (4108 MS, 4108 ES & 4117) i vr i iieciieiaaenrens 4
ENGINE & DRIVE GROUP{2I08MS, 4T08 ES & 4111 .o it i ciaracaeennnnss 6
BRAKE & CLUTCH GROUP {410BMS, 4108 ES & A117) .ot it mr ot caeaaaaee e vamaees 8
ELECTRICAL GROUP (4108 MG} .. oo e i et eeiaaecsananrnnaans 10
ELECTRICAL GROUP {4108 ES, & 4T11) ... .t it iiienecainaaanaianniinnans 12
HOOD GRILLE & DASH GROUP {4108 MS & 4108 ES Before Serial #10872)., ..\ v0eeven.nns .. 14
HOOD GRILLE & DASH GROUP (4111 & 4108 ES After & Serfal #10871}. . e vt vvvvvanervanvon 16
SEAT GROUP {4108 MS, 4108 ES  ATT11} 10t inreirenassrinsroncassssasisaraasnnarenssas 18
36" MOWER, DECK & ARBOR GROUPE ... it rinrincnrrnerrtarceactrearsnarreansnn 20
36 CLUTCH & ROLLER SUPPORT GROUP ... iiirrriiirrrcnnvaansnancrnenens e x2
36" ROLLERS & MISC, GROUP .. it ittt it e ttae s ce et tismmtaansncreriaasnternanes 24
PEERLESS TRANSAXLE GROUP ...ttt it ittt vetrsece e temeaceeasananennnns 26



Group 981800-

s’ ] ’; y Main Frame & Front Axle Group (4108MS, 4108E5 & 4117)

/J/" s [

g P
52/@@?,/ 45_...23 >
:r .
NG
3N < /54
P

31

NOTE: USE STANDARD HARDWARE
TORGUE SPEC. 173203 UNLESS
OTHERWISE NOTED



Mfg. No. 1630258, 1690267 & 1690343

Main Frame & Front Axle Group {4108MS, 4106ES & 4111) SFmpfinﬂy
Raf. Part 8/78
Mo M. oy, Sarial No. Descrigtion

1 101025 1 (DDoDO])-{ I WASHER, Steel
z 122186 1 {0000 1 CLAMP
3 156116 1 (D00GT-{ 1 WASHER, Nylon
1 176934 1 (-1 ] HANDLE, Grip
5 16622 3 (0D00I-{ } MUT, Hax, 1/4-20
G 91550 10 (DO0HHN-{ ] MUT, Hex, 3/8-1&
7 Q16864 4 {00000)-{ 3 LOCKWASHER, Sprdina, 1/4
2] 21 B965 10 {000040)- [ I LOCKWASHER, Spring, /8
) o1 7356 21 (O0000)-{ i LOCKWASHER, Spring. 5716
10 917372 21 (o000 1 WUT, Hax, 5{16-18
11 917642 1 (L0000 | } WASHER, Plain, /16
12 az1232 17 {00000 } CAPSCREW, Hex Hd., 5/16-18 = 34
13 821859 4 (CHGR0)-{ 1 CAFSCREW, Hex Hd., 1/4-20 x S/B
14 S21865 6 (EWOE00)-( } CAPSCREW, Hex Hd, 3/8-1E = 3/4
15 24 BGE 6 (000008 ) SCREW, Tapping, 51618 % 1/2
16 S25008 1 ORoem-{ } SCREW, Tapping. 5/16-18 x /&
17 1651820 1 (OD000N- } GRI1P
18 1654707 1 i lululi i IR 1 BRACE, Saat
19 1654753 i {000 } SUFPQRT, Clutch
20 18563225 2 (oUoon-{ } FOOTREST
e | 1666658 1 FO0O00- ¥ STOP, Exlt
22 1656754 1 LCHODAOO- £ I BAR, Support
= 1EE6755 1 (OO0 1 ARM, Lift
24 1656815 1 (CHOOCR 1 HANDLE, Lift
25 1663558 i (0000004 ] LEVER AS8Y, Cluich
2 a21Mo 3 (DGO00)-1 } CAPSCREW, Hex Hd., 3/B-16 % 1
27 1655551 i [000001-{ 1 EAR, Drew
28 830575 z (OO0CHDI- 1 LOCKNUT, 3/5-24
a | 523154 1 (00000 i CAPSCREW, Hex Hel, 1213 2 1-1/2 Gr. 8
10 = = b 2 [OO000{ I YASHER, Flain, 2718
x S2ATAN 2 (000074 J SCHEW, Washer Hd., 3/8-16 x 172
37 BING0T ! {00001 | } SCAEW, Hex Washer Hd., 51618 = B8
k-] 930648 i 10000081 1 LOCKNUT, 17/2-13
34 1662600 1 (00000)-{ ) FRONT AXLE SUPPORT
5 1665034 1 OG8001-{ ] SPACER
35 TESE064 1 HOO0O0)-{ } BEARING ASSY. Side Aange
k1, 1B5E07E 2 $0E00EH-{ 1 BRACE, Ront Axle
k-2 1655805 i {GO000§ ! FRAME
39 1656912 1 [0C000H } LEVER ASSY, Brake
a0 1667079 1 1000003 1 SUPFORT ASSY, Axle
L1l 108181 4 [O0000)-0 } WASHER
42 18303 2 [O0000H 1 MUT, Hex Jam, 378-24
43 HZT79 2 0000t ] RING, Retzining
43 16710265 2 00000} § I BEALL JOINT ASSY
45 1652613 1 LOD000} | I TIE ROD
46 1652663 1 {CHOODH - | SPINDLE ASSY, L.H.
&7 1652664 1 {0000MH-1 H SPINGLE ASSY, RH.
a8 1655268 1 [OOCI08-{ ] AXLE ASSY, Front [Includes Fef. Nos. 49 & 51}
28 TS42R5 4 [DO00D-{ 1 BUSHING
Bl 914687 2 [O0000)-{ } FITTING, Lube
1 WOT SERVICED (O0LHM)-{ } FRONT AXLE. wfo Bushings
e a17377 4 00T } WASHER, Plain, 1/4
a3 1656396 1 (0D0m- | i STOE, Betr
54 533689 2 (GOOO0-{ } CAPSCREW. Hex Hd., 5f16-18 x 1-1/2
EG THS5312 1 00000 } SUPPORT, Axle [Rear Frame)
56 Ye56791 1 (10572)-( ] SUPPORT [Model 5108 £5)
1B58781 1 [DCODK-( H SUFFORT (Modeal 4111)
57 i1itst] 1 {0O000)-{ } TOOL TRAY {3111 Only}



Group 921253

Eimplicity Front Tires & Steering Group (4108M5, 4108ES & 4111)

1T

COAT GEAR TEETH
WITH GREASE
i

ALIGN STEERING SHAFT
FLATS WITH CENTER LINE
F TRACTGOR AND CENTER
SHAFT IN ORFEMING OF

UPPFER DASH, I
f /
f
14 % ) REFER TO 1857266 FOR
: STEERING GEAR ASSY.
ra
! F
! f
/ : L _
1 ; 13
- , o
~ . , S—172
NOTE: USE STANDARD HARDWARE A N :
TORQUE SPEC. 173209 UNLESS ~_ 1 :
OTHERWISE NOTED. t '
1

GREASE WHEEL FITTING
WITH LUBE

WITH STEERING WHEEL STRAIGHT AHEAD
ANC TIE ROD ADJUST=D FOR PROPER TOE-IN. g
(5EE MALN FRAME wROUF ADJUST DAAG

LINK T9 PGSITION WHEELS IN STRAIGHT

AHEAD POSTION

RETAINING RING MUST BE
PROFEALY SEATED 'N GROOVE

4



Mig No, 1690259 16830267 & 1690343

Front Tires & Steering Group (210805, 410BES & 4111)

Yimplicily

578
Raf. Part
Ne. No City., Serial Neo. Description
1 164071 2 [0ODa0)-1 ] WASHER
2 930638 2 (OO0 } MUT, Lock, Center, 3/8-24
3 1856709 1 (COD00)-{ ! DRAG LINE ASSY, (Includez Ref, Mo, 6, 15 & 18]
4 OI7RET 4 (DGO00!-{ H WNUT, Flange, Whiz Lock, 5/15-18
5 B18E0T z 100000)-{ } NUT, Hex Jam, 37/8-24
& 021333 4 Lkl el A } CAPECREW, Hex He., 5/16-18 x 1
7 9217 2 (OGO00)-§ 1 RAIMNG, Remining
8 1661787 3 L e L) o 1 WHEEL & TIRE ASSY, 13 x 5.00:&
2] 156316 4 (OO0 1 BEARING, Religf
0 1770 2 {CHQ A0~ [ ] VALVE, Stem & Cap
11 1651774 z 1D0000)-{ 1 WHEEL & BUSHING ASSY, 156
=2 1651786 2 {00000 { } TIRE. 15 x B.00-6, Carlisle
13 1857248 i (Q0Q0D-{ I ROD, Steering
14 1653670 1 [OGD0D) -4 1 BEARING
15 1610295 2 {00D040]-4 ] BALL JOINT ASSY
16 1656750 1 {0000)- [ ! DRAG LINK ASSY
17 1657015 1 ({D000-| ' WHEEL, Steering
13 1667017 1 Qo0o0-{ ] CAP, Stearing Wheel
t8 157332 1 IGO000)-{ ) KEY
20 176440 4 (DDD00-I } BUSHING
21 177645 ) (OGO - .'r WASHER, Compression
22 923362 1 {OO000)-4 1 LOCKNUT, Hex Full, 5/15-18
3 920540 2 1D0000)-1 H SCREW, Set, Sg.Hd. Cup Pt 5/16-12 x 5/8
24 1652741 1 100000N-{ ! GEAR. Steering
28 1652743 1 (OCOOo-| ¥ BASE PLATE. Steering
268 1652745 1 [OO00- | } TOF PLATE, Steering
Fi 1654649 1 {00030 ] SPACER, Stop
28 1654807 1 {CHHK)- [ ] SPACER
2 IBS7003 1 (O0m-{ I SHAFT ASSY, Steering

*WOTE: TUBE AVAILABLE FOR FRONT TIRES
ORDER PART NQ 165409



Group 9871248- DE1247- SRIET:

Eimplicily Engine & Drive Group {4108MS, 4108ES, & 4117}

COAT THREADS WITH 5
EALANT APPLY GREASE TO

CRANK SHAFT
LITHIUM NO. 2.

35
30734

o

TORQLIE TO
120 1M/LBS

COAT WITH NG 2
MOLY-BARIUM ____|
GREASE 176114
BEFQRE ASSY.

R

1/8 TO 1414 INCH BELT GUARD !
CLEARANCE WHEN CLUTCH | K1!]
15 ENGAGED.

REMOVE BOLTS ATTACH
SUPPORT 1653827 AMD
REFLACE BOLTS. TOROUE
T3 156-180 IN./LES

TORQUE TO
70-80 (NJLES,

RETAINING RING MUST BE | .2/,
PROPERLY SEATED IN GROOVE

22 B %, 5

2
46 47
NOTE: USE 3TANDARAD HARDWARE -
TORAUE SPEC. NO. 173209 UNMLESS

OTHERWISE NOTEE. 48

15
BELT GUARD CLEARANCE M TORGUE TO
S5EE CIMENSIONS ON BELT TE6-T1H0 IBL/LES,

b



Mfg. No. 1690259, 1690261, 1690243

- [}
£ngine & Drive Group (4108 M5, 4108 £S, 41711 ) El’lllp lic 4
Ref. Part 10/78
Ma. o Oty. Larial Mo, Description
1 1840671 3 100000-¢ - ] WASHER
2 172844 e (CO005) - ! 5TOP, Belt
3 172845 i LO0000}-{ ¥ STOP. Belt
4 172008 & L0000} [ } WASHER
5 NEB22 2 (DO0KT-{ } HNUT, Hex, 1/3-20
] 9 EIEN E] (D000 } NUT, Hex, 3/8-16
. 7 918084 2 {DDoo- ] LOCKWASHER, Spring, 174
] 1 6985 g § ORI 1 LOCKWASHER. Spring, 378
=+ O 917368 0 (GO0 - H LOCKWASHER. Spring, 5/16
=10 L T ) 4 L0001 1 NUT, Hex, 5/ 1618
1 o1 7378 3 {001 1 WASHER, Plain, 3/8
12 o1 a4 2 {00R00)-t ] WASHER, Plain, 516
13 18100 1 {00DG-t 1 LOCKWASHER, Spring, 7716
14 220415 1 0000m-{ I CAPSCREW, Hex Hd., 3/8-16=x1-1/4 Gr. 5
15 921333 4 V00000 [ ] CAPSCREW, Hex Hd, 5ME-18x T Gr. &
16 821965 4 {00000H-{ ] CAPSCREW. Hex Hd, 3/B-16 x 34 Gr. &
17 927704 P LijF bR 1 RING, Retaining, Size No. 75, 3/4
i 925038 1 1000004 1 - CAPSCHEW, Hex Hd., 771620 x 1-1/4, Gr. B
19 930603 4 FO00E0)- ] SCREW, Taptite, Washer Hd,, 3/8-16 x 1-3/4
20 1653979 1 [ OO0 [ } SUPPORT, Strap
21 1854705 2 (D000 - ] WHEEL & TIRE ASSY, 18 x 8-1/2-8 (4108 Manual Start Only)
22 11270 1 [OCHHI0)-1 1 VALVE STEM & CAP [{LIlzed on 4108 ES & M3 .
23 16547IH 1 {oQ000)-{ 1 WHEEL AESY (4108 Manoaf Start Cnly]
Har 2 1654706 1 {00000 } TIAE, 18 » 6-1/2-3 [4108 Manua! S@mrt Only)
25 BE3180 T FOCRD0-{ ] SPACER
26 TEHE0G0 1 [00000)-{ } W BELT, Drive
27 TES5084 1 (D000 ] ECQLT, Axle
ot 1655913 2 {00000 1 WHELL & TIRE ASSY, 18 x B=-1/2-8 (4108 Electric Start Only)
Rl 1652502 1 [ODR0- 1 TIRE, T8 x 31728 {4103 Electric Stort Oniy] {Goodyeart
30 1655911 i 1Q00DG)-[ I YWHEEL {4018 Electric Start & 4111 Cnly}
e 1R5TME 1 FOGD00N-( ) TIRE. T&x 31/28 {4102 Blectric Start Only] (Carliste]
32 1 [CO00m-{ 1 EMNGINE ASSY, & H.F. [Electric Start Sy rchro-2alaneed]
33 1 [DOOH0] - 1 EMGINE, 8 H.P., (Manual Start Synehro-Balanced]
34 01752 1 (000001 1 PIFE, Cap, 3/8
35 1555408 1 {0000 H CHL DRAIN PIFE
35 1658099 1 TO0R0-{ ] KNOE
ki 1657118 1 {ua s i1 } PULLEY ASSY, Engine
38 1657272 1 GCO00-{ 1 CONTHOL ASSY
39 218312 1 [O0000-{ 1 KEY. Woodruff, Mo, 61, 311G x 58
40 H287N 1 {1D0Oa- 1 SCREWY, Sat, 5/16-18 x 142
L} 1653527 1 {DGaaal-{ 1 SUPPORT, LH.
=42 1 100000)-¢ 1 TRANSMISSION, Peadess
43 1656743 1 (0G000). ) PULLEY
44 B0 050 1 {IOTH- [ 1 BALL, Knoh
45 B221043 2 [OIDR-{ } KEY, 3/16 x 316 x 1-1/2
LE 1 1000D0)-{ I LEVER, Shifx
=47 1 (000D ) BLOCK, Hizer
= 4B 2 | R -{ ] GASKET
48 3 M- } SCREW, Washer Hd., 1f4-30 = T-3/4
50 1658032 1 {0 - { 1 JIE DRAIN FIPE B CAP SUB-ASSY
51 azos 2 {00000)-1 1 SCREW, Whiz-Lock, S/168-18 x 3M4 (47111 Oniy})
52 931892 1 1CHODDO)-{ 1 CLAMP ASSY, Exhauzt (4111 Only)
53 1650670 1 (ODN0)-{ I GASKET, Mutflar {4111 QOnlyl
Had 1655848 1 0000k ] MUFFLER {4111 Only)
55 1655360 1 OOEHR-{ } PIFE, Exhaust {4111 Onlyl
56 TES T30S 2 fodxaon}-{ 1 WHEEL & TIRE ASSY, 18 2 9-1/3-H (4111 Only)
57 156305 2 (DG00I 1 VALVE 14117 Only)
bl 5] 156312 2 (00000 H TIRE 18 = 51/2-E [4111 Only}
59 1 {00 1 ENGINE, 11 HP. Syacrs Bal.
: 60 924368 S 111 13 P } WASHER, Special }
TMOTE: Ses funhorized Tecumeeh Dazler for Parts and Servies **Ref. No. 9 Oty. B used on 2108, Oty. 10 used on 4711
Peerlass Pars are ot Availahle thiy Simplicity Retf. No. 10 Qty. Z used on 4108, Oy, 4 wsed on 41317

TTNCQTE: Tube Available for Rear Tires Order Part Mo 156380

T



Group 9871254

E'mF"E"!! Brake & Chutch Group (4108MS, 410858 & 4111}

GREASE PEDAL SHAFT AND
INSERT DAMPER (§TEM 31)

INTO PEQAL GROQYVE BEFORE
ASSEMELING FEDAL {{TEM 11)

CLUTCH ROD
SMALL END OF SPRING

™
—
o

|
INETALL 1N LOWER
BERAKE CAM LEVER

[
1
1
|
i
[
|
: HOLE
|
|
|
I
1

GREASE :
| INSTALL IN UPPER
kil | HOLE ON CLUTCH BRAKE ROD
17 L, PEDAL ASSEM. ARM
f’ -~ ’
-
GREASE
28
T
e
2 29
18 ?

1 |r 5 NOTE: USE STANDARD HARDWARE
g TOROUE SPEC. NO._ 172200 UNLESS
- \ 27 OTHERWISE NOTED.
Ill .
LOCK MUTS TOGETHER * © .



Mig No. 16801253 1690261 & 768903473

[ 3 rJ [ J
Brake & Clutch Group {4108MS, 4108ES, & 4111) Himplicity
Raf. Fart 5'(?8
Na. Na. Oy, Serial Mo, Decription
1 1597066 1 {0000 ] SPRING, Tension
2 165068 i (OO0 { } SPRIMNG, Return
3 916980 1 {DO000)-{ 1 NUT, Hex, 3/8-16
4 H69ES 1 {aoooo-{ ] LOCKWASHER, Spring, 3/8
4] 917377 3 {004 1 WASHER, Figin, 174
6 B1RT G 1 Lo00og)- H LOCKWASHER, Spring, #7716
7 g9ienz 1 {00000 4 ] NUT, Hex, 7716:14
] 1447 K {00000} I PIN, Cotrer, 3732 x 374
a 425001 1 (ODCHD0) - } LOCKNUT, Flange, 5/16-18
10 9x7420 2 MO0 ) SCAEW, Hex Washer, T£2-20 x5/8
11 1655852 1 (OO0 } FEDAL, Faot
12 16855854 1 (OORO08-1 1 FLATE, Erd
13 196716 1 | OG0 § 1 FLILLE™, Idmr
14 106717 1 Q0000 - H GLNDE, Belt
15 106928 i {0CHR00)- [ I 5TUD
16 157041 1 {00000 1 SPRING, Campresion
17 o7z 4 (D000 } MUT, Hax, 5/15-18
18 HE267 1 {GO000)-{ } WASHER. Plain, 3/2
19 TT642 2 (OO0 1 WASHER., Flain, 5716
20 arB451 1 (O0000)-§ R PIM, Cotrer, 1/8 = 374
et} 921069 1 {00000 - H CAPSCREW, Hex Hd., 3/B-16 x 1-1/2
2 928804 1 100000 [ SCREW, Set, 1/4-20x 312, Gr. B
3 1653076 1 (D000 - } IDLER ASSY
22 1655055 1 {00000 -( b RO, Cluch
brii] B131022 1 {COLIE0-1 } COLLAR, Set
br. 13 1656511 1 OO0 1 RO, Brake
27 1656585 1 (0000014 1 SFRING
28 1656589 1 (000001 -4 H GUIDE ASSY,. Rad
24 1657608 Z {00000 1 SUPPORT, Spring
a0 1657222 T (00000 ) GUIDE ASSY, Rod
31 1B573z2 1 {00000)-{ ] DAMPER

BRAKE LINKAGE ADJUSTMENT

1. Before adjusting brake linkage, brake cam lever must be properly adjusted
on disc brake — refer to group assembly drawing 981247, 981248 & 951479,

2. With brake clutch pedal engaged {up and to the rear against stop), disc brake
cam lever to the rear against stop and rod quide {1tem No. 28) as afar forward
as slot will allow, adjust brake rod nut {item No. 17} until spring [ltem MNo. 27)
Is snug but not compressed. Lock brake rod nuts {[tem No. 16) in position.

CLUTCH LINKAGE ADJUSTMENT

1. With cluteh pedal engaged (Pedal up againsi stop), apply 1520 Ibs. to force
pufley idier {Item No.13) to firmly seat transmission drive belt Adiust clutch
red nuts (Item Mo. 17) so clearance between nuts and end of rod gquide is
9116 - 5/8”. Lock clutch rod nut {lter No. 17} in position.

2 Fully depress ¢lutch pedal and lock parking brake. Hold clutch rod {ltem No. 24

50 nuts {Item No. 17) are against rod guide {Item No.30} and pasition and lock
set collar ([tem No. 25) so spring {Item No.17) is compressed 7/16-9/16".

9



Group 981268

Limplicily Efectrical Group (4108MS]

MUST BEE ASSEMBLER TRARSMISSION NEUTRAL

OM INFCGE OF DASHEDARD ) I | STAAT SWITCH
11 AN 7

TS GRCUND QN \

STEEAING COLUMN % @

TO PTO

\ TO MAGNETS GROUND @

OM ENGINE
PTO
INTERLOCK
SN TCH

COAT WiITH GREASE

|
LITHILIM MO, 2 !ﬂmﬂ'l-ﬂ'ﬂ'!]\ :
—

MUST BE FAEE TO PINOT
WHEN ASSEMELED

NOTE: USE STANDARD HARDWARE
TORQUE SPFEC. MO 17323009 UNLESS
OTHERWASE NGTED.

10



Mfa Mo. 1690255

- [ |
Efectrical Graup (4108MS) Limplicify
L
Ref. Part
M. Mo. Oy Serig! No. Description
1 157643 1 {00000 1 WASHER
2 o333 i (000001 I CAPSCREW. Hex, 5/16-18 = 1
3 1655600 1 (00000} I BRACKET, Switch
4 {E55059 1 (D004 ] IGNITION, Interflock
5 927428 0 (O0CMM-{ 1 SCHEW, Taptite, Washer He, 1/4-20 x 3/8
6 Te5I634 2 (00000} I EWITCH, Interlock
7 230547 - 2 LDDCHH-{ ) NUT, Lock, 911618
& 1655108 1 | DOD00 } WIRING HARMNESS
0w 1655057 1 (DOCHI0H § } SWITCH, Manual 3tart
10 o anE 1 {00000 - } LOCKWASHER, tnterngl Tooth, 578
" 122234 1 O000T-[ 1 NUT, Hax, 5/8-32 {igrition)
12 1658073 1 [OO000) -{ 1 CLIP, Speed
13 S17372 1 OOHH- [ 1 HNUT, Hex, 5/15-18
14 017356 1 100000 1 LOCKWASHER. Spring, 5/16
15 1655037 1 100000 1 SUPPORT, Frame
16 123203 1 (OQOD0) - i KEYS & RING ASSY
17 1685085 1 [ Q00)-{ 1 SPACER
18 1655085 1 {CO000)-t I LEVER, Switch

*Ref. Mo, 9 Includes Ref. Mo, 18

11



Group 981245 DRi481-

implicily Efectrical Group (4108ES &4111)

MUST EE ASSEMEBLED ON
INSIDE OF DASHBOARD

TO GROUND ON e
STEERING COLUMN #lf %
CAPSCREW %

13 LaPe I
TRANEMISSION 1 —=

26 HEUTRAL SWITCH

STARTER MOTOR
ON ENGIMNE

TGO MOWER

GHARGE CIRCINT
0N ENGINE

TO MAGNETO GROUND
ON ENGINE

NOTE: USE STANDARD HARDAWARE
TOAGUE SPEC. NO. 173208 UNLESS
OTHERWLSE NOTED.

i2



Mfg No. 1690261 & 1690343

Electrical Group (4108ES5 & 4111}

EBimplicity

Ret. Part
Mo, Mo, Oy Eerial No. Dasrription
1 A38R34 2 10000081 H CAPSCREW, Hex Hd,, 1/4-20x 7
2 1855800 i 1000084 ] HOLD-DOWN, Battery
3 916632 3 (00000 I MUT, Hex, 1/4-20
4 316964 Z {OCHM-L ] LOCKWASHEHR, Spring, &M1&
5 D2r4z28 12 [OOEHMHO ] SCREW, Hex, Wather Hd, 1/3-20x 3/2
G 1854634 2 (D00CD-1 ¥ SWITCH, Interock
7 B30647 e 1000aG)-1 r NUT, Lock, 31618
g 12243 1 {00000 ¥ CAELE
9 q17377 b4 [OOEHO-4 ] WASHER, Plgin, 174
10 223341 2 (O I CAPSCREW, Hex Hd, 1/4-20
11 1 [GO0a0)-( 1 BATTERY
12 26022 2 [OOUogN-| ] NUT, Awtainer, 1/4-20
13 §173732 3 OG0 i NUT, Hex, 5M1&18
14 TIS6 3 [O00G0P-{ ] LOCKWASHER, Spring, MG
15 1655087 1 tacoaa-i ) SUPFORT, Frame
16 918506 1 100000)-{ 1 LOCKWASHER, Internal Tooth, 578
17 1655085 1 [ODO00D-{ ] SPACER
18 1555086 1 (OO 1 LEVER, Switeh
19 157643 1 {0OCKH0k-{ 1 WASHER
i} 292133% 1 OO0 | CAFSCREW, Hex Hd, 5/16-18 x 1
21 1855500 1 (OO 1 BRACKET, Switch
2 122216 1 (D000 ] SOLENCHD
23 160414 1 HIDOBOI-{ 1 CABLE, Tit
24 165552X2 1 {00000} } CABLE
5 122023 1 (CHOO00 - } COVER, Terminal
26 1657351 1 {OOga0)-{ } WIRING HARNESS {1650281 Only}
' 185735 1 (00000 - {0507 1) WIRIMG HARMNESS (1680343 Only)
1655747 1 [OS6T2)-{ ] WIRING HAANEES (1690343 Onhby
s 172163 1 [{ealyitH ] BEREAKER, Circuit
5 917G 1 (D001 1 HUT, Hex, Machine, No. 10-32
2 922711 1 (OCH00)-{ 1 LOCKWASHER, BEternal Tooth, Na. 10
20 122203 1 (OO000)-{ 1 KEYE & RING ASSY
3 1661031 1 (0000 } WIRE ASSY
32 175230 1 {CH000) - 1 SWITCH, lgnition
) 122234 1 {CXH00)-{ } KUT, Hex, 5/%-32 {ignition}
34 165073 1 (O O0008-1 1 CLIP, Speed

NOTE: *For battery replacement for 4108 Efeciric Elart, order KiH Na. 1585059
For battery raplacement 1or 4111, order Kit Ne. 1585063

“*No longer needed it battery has threaded post

13

10478



Group_ 9871245 981251

B implicity Hood, Grille & Dash Group [4108MS & 4108 £S)

APPLY DECALS TO ITEM
NG 29 GASH PAMNEL

BRALCE 1658734 MLUST
BE ASSEMELED PARALLEL
TO THIS EQGE

TOROLIE TO
2530 INJLBS

MLUET BE SNUG BUT
FAEE TO PIVOT

WHEN ASEEMELED 1 NGTE: USE STANDARD HARDWARE

TCROUE SPEC. NO 173209 UNLESS
APPLY ITEM MO, Z2WITH OTHERWISE NOTED.

ADHESIVE SURFACE 7O
VERTICAL WALL OF
ITEM NO. 34

4



Mig. No. 1800259 & 1690261 (Serial # (00000)-{10877)

Hood, Griffe & Dash Group {4108M8 & 410BES)

Eimplicily

Red. Bar:
Ny Nao. Oy, Senial No. Destription
1 154372 2 [OCHODE- 1 CLAMP, Hose
r 173235 2 [GOO001-¢ } PaD, Fuel Tank
3 9160965 2 {00004 I LOCKWASHER, Soring, 3/8
4 17327 2 {00000 1 WASHER, Plain, 174
5 9212140 2 [QCHO0N- 1 CAPECREW, Hex Hd., 3/B-16x 1 G 5
-] 921861 2 {OOCHHI-{ I CAPESCREW, Hex Hd,, 1/4-20 x 114 Gr. &
7 oMar7 2 {COGHY- (10EF 1) CAPSCREW, Hex Hd., 511618 x 1-1/4
B 923358 2 (00001 ] MUT, Hex, Lock, 1/4-20
s 220001 2 {00000 1G871) MLUT, Hax, Lack Flange, 5/16-18
10 F297H3 4 {DOCK{ I SCREW, Hex, Washer Hd 1/2-20 = 1
il 931704 G {00001 H WASHEHR, Lack, Dish Type, 1/4
12 930561 2 {0000 - ] SCREW, Phillips, 1/4-20x3/&
13 1654305 1 [ plninla] X} ] DASHBOARD, BEottom
14 1665301 1 {00006} ] BRACE A38Y, Dash
15 1656870 1 [0000m-{ } DECAL, 3hift
16 153166 1 (R0 } DECAL, Simplicity
17 915522 4 100000-{ 10871} NUT, Hex, T/4-20
1 }:] Q16954 4 {00000I-(108771) LOCEWASHER, Spring, 1/4
12 923333 4 {Do00G)-10871) BOLT, Round Hel,, 1/4-20 = 5/8
20 923908 4 {OCH00)-{ 10971) WASHER, Plain, No. 3
21 1664588 1 (Q0Q001-{ F087T1) BUMPER
22 1654802 1 {CEHHDN-{ TO87F 1) GRILLE
23 1854807 1 (ODOOOK- (105717 HOOD ASSY
26 1654998 4 (OO - TRBT 1} SCREW, Bhillips, 10-32 x 3/B
7 1657102 1 (DD 1 DECAL, Hoed, R.H.
25 1657103 1 [O00G0}-{ 1 DECAL. Hood, L.H.
9 1B57141 2 L0000 - [ 1 DECAL, 3108 Electric Start™” (Elactric Start)
30 1712562 1 {OGO00H ] CAF, Fuel Tank
] 928852 1 {00000} { H CAP-FLLUG, 1)2 Hole
32 1657681 1 (000 | HOSE, Fugl
33 1655502 1 (O0oom-{ 1 FUEL TANE ASSY {Includes Ref. Mos. 34,35,36]
34 1652533 ] {00004 | TA MK, Fuel
35 TEB4460 1 {00000 } ELBOW
35 1654930 i L0001 ¥ BUSHING
37 1656864 1 100000 -1 1 DECAL, Dash, E_H.
38 1656868 1 1000000 -4 } DECAL. Dash, R.H. [41038 Electric Start Qnlyl
38 16565891 1 {00000 } DASHEOARD Top
40 Bi91047 2 {00Q00- (10871} SPRING
L 184120 2 {00080k { 10671} PAD, Felt
az 1657142 2 100G 1 DECAL, 4108 Manual Start” {Manual Starth
43 16558872 3 (O0DR- 1 LDECAL, Dagh, B.H. [4108 Manual S Onlyl
45 024356 z (0G0 1 WASHER. Plain
45 9 EREQ 2 PG000)- | ] NUT, Hex, 3/8-16

MOTE: This page indudes Hood & Srllle inlormation for all
4108 Manual Slarl Tragtors and 4108 Electric Stard Tracigrs
Seral Numbers (00000)-[10871}

15

To/7e



Group 2816820

Limplicity

Hood, Grille & Dagh (4108E5 & 41171}

TOROUE TO
79 FT./LES.
110 PLACES)

o BRACE ITEM NO. 16

f 2 Py MUST BE ASSEMEBLED
- PARALLEL TG THIS
it
12 ——-ffg
94T
3 / : TGRQUE TO
2530 1N f1LBS.
TORQUE 7O /
2530 INSLES ; -\1 \ ]1
13 T T 12
- . L.?__._.—-
|

16



Afg. No. 1690343, 1690267 (Serial # {10872)- J

[ 3 - F i
Hood, Grilfe & Dash Group (4108 ES, 4711} Eimplicily
10.78
Ref. Part
M. Mo Hy. Serial No. Destription
1 154372 2 {CO000)-{ ' CLAMP, Hose
2 173335 2 t0aoDnI-{ ] FAD, Fuel Tank
3 41 B96E P 100000)-1 ¥ LOCKWASHER, Spring, 2/8
4 92BBG2 1 L0000 I CAF, Plug
& 927357 2 LTOETZHI } LOGKNUT, Fignge, Whiz, 5/16-18
] 917377 10 (FOETZ)- } WASHER, Plain, 1/4
T g25542 2 (o000 ] CAPSCREW, Hex Hd., 3/B-16 x 1
E n21961 z (0D 1 CAPSCHEW, Hex Ha., 1/4-200 % 1-1/a
| G23358 2 (OQOCH}- 1 EOCKMUT, Hax, 1/4-20
10 920561 2 (00 - 1 SCREW, #14AB x 3/4
11 920783 4 (0DI0-[ ] SCREW, Tamite Hex, 1/4-20 <1
12 o314 ] {000k H WASHER, Dish, 1/4
13 1654805 i tedoag- 1 DASHBOARD, Bottam
14 1664516 T {0030 1 HOSE, Fuel
15 1656752 2 {1CE72)44 H BOLT, Shoulder, 51818
16 1663301 ] ((QO00-{ H 8RACE ASSY, Dash
17 1656870 1 {0000R1- I DECAL, Shift Patiern
18 1657102 1 [AOGo0)-{ ¥ LECAL, Hood, R.H.
19 1667103 1 {0000 1 DECAL, Hoed, L.H.
20 1656891 ] {000001 - H BASH, Top
g 1656564 1 {00300 } DECAL, Dash, L.H.
22 1656868 1 100000 } DECAL, Dash, A.H.
23 1652833 1 {000D0)-{ 1 TANK, Fuel
24 1655502 1 L0D0D0)- I FUEL TAMNK SUJB ASSY
25 16644560 1 (D00 } ELBOW
26 1654530 1 YOB000)- | 1 BUSHING
27 96622 4 (0872 1 NUT, Hex, 1/4-20
28 216964 10 {1DET2}-t } LOCKWASHER, Spring, 1/4
.t | 9219583 1 (TOE7F2).( ] CAPSCREW, Hex Hd., 1/8-20 = 112
3o 1657750 1 LIOATE]C } HOOD
3 1655756 1 (10872)-[ } FAMEL ASSY. R.H.
32 16E67E? i (10a7Ta-t 1 PAMEL ASSY, LH.
33 165T7TES 1 (WOBT2)-( 1 GRILLE
a4 T Ba53cG 2 SODICHMD- [ 1 WASHER, Flain
a5 21 6E50 2 (00000 H MUT, Hex, 3B 16
a6 1664503 1 {ORKK ¢ ] TAMEK ASS5Y._ Fuel
a7 165327 2 [OHOO -1, } DECAL, 4111
ag 171232 1 [ODR00)-{ } CAF, Fuel Tank
ag 216955 2 (REEHRE| } WASHER
46 1657141 2 [ ORI -4 } DECAL, 4108 Electric Start

HOTE: This page inciudes Hood & Grille inlormation for
4171 Traclors o present and 4708 Eleclric Start Traclors
Serial Humbers [1087%2)-{ }

17



Group S81255- 881267-

Himplicity Seat Group (4108MS, 4108ES & 4117)

SEAT SUPPOATS MUST PIVOT
FREELY WHEN ASSEMELED I’

NOTE: USE STANCARD HARDWARE —2
TORGQUE SPEC. 173208 UNLESS . &5
OTHERWISE NOTED. B—

8



Mfg No. 7690253, 1630267 & 1630333

Seat Group (4108MS, 4TO8ES & 471171

Eimplicity

10/78

Raf. Panm
No. 3 [ iy Sarul Ma. Drescripticn
1 23362 2 {0001 ] MUT, Hex Lock, 5f1518
2 E s tald ) 4 1 Q000001 I SCREW, Taptite, Washer Hd., 1/4-20 x 1/2
3 165724 1 1000001 1 PANEE, Shifr
L 153166 1 10000G0]1-[ ' DECAL, Simplicity
5 817356 b= (00001 1 LOCKWASHER, Spring, BM1E
i3 973z 4 10GQ00RI-[ 1 NUT, Hex, 5M1E6-1B
7 817642 5 (OOOg-[ 1 WASHER, Plain, 6/16
2 821332 0 [OODM -1 1 CAPSCREW, Hex Ha., SME-18 x 3fd
it 1654703 1 003011 1 SUPPORT, A.H., Seat
10 1654709 t (00} 1 EUPPORT, L._H., 3eat
11 1657131 2 (000014 1 DECAL, Seat Deck
12 1656765 1 [Q00GA-{ 1 DECK, Seat
12 1655287 1 [OD0D0}-{ } LATCH, Spring
T4 1651870 1 10oagok-§ ] SEAT ASSY {4108 MS Only}
15 1655088 1 (OOC00aT-§ } SEAT ASSY (4108 E5 & 4111 Only)

i9



Group 981458

SImpficlfy 36" Mower, Deck & Arbor Group

| ) — EF‘?
M} TORQUE TO 4555 FT. LBS 9

& 31

36

Sy

15
NOTE: USE STANDARAD HARDWARE

I .
OTHERWISE NOTED. TOROUE TO 4555 FT. LS \

TOROUE SPEC. NO. 172209 UNLESS
20



Mfy. No. 1690274

36" Mower, Deck & Arbor Group

/78
Ref. Part
Mo No. 4,7 Serial Mao. Degzription
1 108431 1 {0000)-{ ] ROLLER 5UB ASSY
2 1 {000D)-{ } ROLLER
3 108415 2 (DOO00)-{ } BLISHING
4 850 2 (0000 ] MUT, Hex, Full, 2fE-16
5 91 5965 2 (OG- 1 LOCKWASHER, 3/8
B S17356 7 LoD { 1 LOCKWASHER, 5518
7 LY I e 7 (0000 1 NUT, Hex, Full, 5/15-18
3 1663336 z [H00-{ I SHAFT & BEARING ASSY
o 920562 B il 1 BOLT, Carciage, SF1B-18x 374
10 922114 2 (OR0OO-{ } BOLT, Carriage, 37816 x /4
11 1602155 2 100000 ] E-RIMG
12 1603205 1 105000} 1 SHAFT, Canter Foller
13 1665096 1 0000} 1 BRACKET. Rolker, RLH.
4 1655100 1 103000)-1 1 BRACKET, Raller, LH.
15 1665422 1 (DR00G)-{ 1 DEFLECTOR, Moweer
16 1656856 1 (00D00)-{ ! LEECAL, Danger
17 1 L HualHE| 1 DECAL, DOPE|
18 9173717 1 GOD00-{ i WASHER, 1/
18 926110 z (000031 ] CAPSCREW, Hex Hd., }16-14 x 2 2/d (Gr. S
a0 1656156 1 LODDO0)- § i HOUSENG, 368"
A 1654557 1 (OO0} { I BAFFLE
22 1854970 1 [OBO00)-¢ I SCREW, Baffla Hook
23 S30601 " (RN | i SCHEW, Mex Washer Hd., 5/16x 5/8
24 927477 1 [OOO00)-¢ I SCHREW, Mex Washer Hd., 516 x 1
25 1655229 2 (ODO0-1 I HOUSING, Top
i) 1666728 2 {OD000-{ I HOILIEING, Bottom
27 1655751 z (D001 ¥ SHAFT, Arbar
28 103202 4 (OQ000N- 1 ¥ BEARING
20 1555839 z LO00D-( I PLILLEY AS5Y
| 933263 z oD0o0l-1 1 WASHER, Special
| {2190 2 (MR- } LOCKWASHER, THE
32 1887650 1 [ CHORON) - { | STOP, Beit
33 923368 1 {000 1 LOCKNUT, Hex, 1/4-20
34 917642 i (OO0 { } WASHER, 5/16
5 926110 2 {00000 1 CAPSCREW, Hex Hd., TH16-14 x 2-2/4
I8 16573969 2 (00000 } SHIELD, Besring, Lippar
a7 1657588 2 [G000-{ } SHIELD. Grass
38 1656857 1 {00000-{ 1 DECAL, Warning
39 1655777 2 [O0000)- { ] ADAPTOR, Balde
40 1657549 2 {00000k { 1 BELADE. 367
41 1657528 b {00003 ] RIMNG, Self Locking
42 1556917 2 2000031 H WASHER, 3pline
43 16565816 F] (0001 1 WASHER, Cup

ASSEMBLY PRQCEDURE
36" Mower (Housing & Arbor Group)

A. Press {2} bearings {item 28] with land riding seal
out ever shaft {item 27} using pressure only on

the inner race ef the bearing.

B. Assemble upper and lower arbor housings {items
25 and 26) over bearings. Be careful that housings
do not ¢ock on bearings. When upper and lower

housing flariges come together proper alignmeant
of holes in housing flanges are accomplished by
aligning knockouts in lower housing flange with
matching holes in upper housing flange. Also
half holes in outer edge must match.

21

C.

{R.H. arbor only) Place belt stops aver Taptite
screw {itern 24) and secure n gosition with flat
vaasher, lockwasher, and nut in location shown.
Tighten into position with .12 clearance be-
tween belt and belt stop.

Seal between flanges of upper arbor housing and
lower arbor housing with gasket eliminator. Re
mare coniarninates, such as grease, heavy oils
and dirt from flange surfaces before assembly.
Avold later rmovement between flange surfaces
during assempbly.



Group 9850035

Eimplicity

36° Clutch & Rofier Support Group

COAT Q.D.
WIGREASE

ADJUSY FORE AND AFT PITCH

TO 125250 BY LENGTHENING
OR SHORTENING.

ADJUST SIpE Tosipe 90
HEKGHT OF MOWER BY
LENGTHENING OR
SHORTENING.

2



Mfg. No. 1690274

36 Clutch & Roller Support Group

Bimplicify

-
Q77
Raf. Part
Mo, Mo, Oy Sarial Neo. Description
1 118335 1 {DO00- 1 ] SPACER
2 917377y 1 {OER000- ¥ WASHERA
3 153073 1 {00G00I-1 1 SPACER
4 150165 i 100000} 1 SPRING
L] 165034 i [ CO000)-1 H SPACER
] 918950 4 OO - } NUT, Hex, Full, 35815
F HEES 2 (00000 -1 H LOCKWASHER, 3/8
E 17356 15 (O H LOCKWASHER, 5/16
g M7FIF2 15 (O0O0H0)-{ 1 MUT, Hex, Full, 51618
10 9173178 2 {mﬂﬂﬂlj{ 1 WASHER, 3/2
1 915447 7 (DODDO-{ } PIN, Cotter, 3722 x 3/4
12 920662 14 (D0D00}-{ } BOLT. Carriage, 5/1&6T8 x 374
13 921210 2 (00000} ( } CAPSCREW, Hax Hd., 3fB-16 x 1
14 B27333 1 (D000 } CAPSCREW, Hex Hd_, 5AIE1E x1
15 924356 1 {00000 { ¥ WASHER
16 023087 2 100000 | 1 PlM, Yoke Clevis
1?7 923362 1 (OO0 I LOCKNLIT, Hex, 51618
18 S9ZTal8 2 [O0O000;-1 H SCREW, Hex Washer Hd, 14 x 3/&
19 930645 2 Q000G -{ i MNUT, Hex, Flange, 3/8-16
20 928857 1 (D000 1 CAPSCREW, Hex Hd., 3/5-16 = 2-3/4
21 2191022 3 L00000)-{ 1 COLLAR, Set
22 1653716 1 (D000 [ ¥ ARM ASSY, Rocker
23 1653768 1 (DDG00-{ I CLAMP. Woeal Support
249 S2EBDS 1 {000 | 1 SETSCREW. Sq. Hd, 1/4-20 x 3/8
i 1554555 1 100000} ( } STRAP
26 1657453 1 (00000} 1 ROD ASSY, Brake
. 1656855 i {00000 { } RECAE, Mower Height
m 1E5E507 1 (O0000;-{ I SUPPORT, Brake
29 171320 1 (0000} ! FOD, Clutch PTO
a0 1663087 i (000G H SUPPORT ASSY. L.H. Wheel
3 (163102 1 (DGO} { ! SPRING
3z 10B6E2 1 {Oo000}-{ 1 GUIDE ASEY, Rod
23 TE56E91 1 (D001 1 ARM, Pivot
34 1656893 1 {0000 1 LEYER, Brake
35 1657000 ] {0000 - } SUPFORT ASSY, Mowar
26 1653088 1 POOOOD- 1 WHEEL SUPPORT ASSY, R.H.
27 1663223 1 (00001 I QUADRANT ASEY
3B 910542 3 (oooom-1 ! RIVET, Tubular, 2f16 x 516
* 38 1663222 ] {Con00k- i SPRING, Flat Spring
1602200 1 (OO0 ¥ SPRIMNG, Flat Spring
40 1663221 1 {00000k ! CQUADRANT
11 1657243 1 {0QDO0{ H SPACER
az 103157 2 (OO0 ] CLEVIE, Adjusting
43 1658411 z {00000k{ 1 AOD, Hefght Adjustment
44 108512 1 (00} 1 PIVOT
4% 1656811 1 {0000 i ROD, Bolt
46 106716 1 {0GO000)-{ ] PULLEY, Idler
47 106117 1 (00000 { H GUTDE, Belt
48 o1 7642 2 (00001 I WASHER 516
49 521969 1 {0000} { 1 CAPSCREW, Hex Hd., 3f8-16 x 1-1/2
o0 1657241 1 (0000 | LEVER AS3Y, Clutch

"NOTE: Order Part Mo, 1663222 ta fit Quadrant with fiva rivet holes.
Ordaer Part Mo, 1602300 1o fit Ouadrant with tw rivet holes

23



Sub Group 881455

Eimplicily

36~ Rollers & Misc. Group

24

NOTE: USE STANDARD HARLWWARE
TORGUE SPEC. NQ. 173205
UNLESS OTHERWISE NDTED.

-~



Mig No. 1690274

35 Roflers & Misc. Group

Eimplicily

Aat. Fart
Mo No. [n, Sarial No. Dexcription
1 108505 1 (OGO00 - ] BELT. "w"
2 156306 2 (G000 1 PIN
3 176012 2 (00000)-4 } CLIF, Pin, Safety
4 176533 1 (0000 § } GRIP, Handte
5 9280 1 (0DO0D] - | I LOCKMNUT, Hex, Flange, 5/16-18
& 1855083 4 (CO000}{ } AROLLER
7 1656412 1 (OO0 | AOD, Height Control
g 1656835 1 (D000} | ! CHAIN, Lift
g 1656599 1 10000} | H BOD, PTO
10 1667015 i D00 H ROD, Lift Hook
11 106757 1 TOCHHO00-{ 1 CLIP, Spring
12 - 9193R87 4 (DO0O00}-( I WASHER, Flain, 5/8 = 1-1/4
13 918448 3 {CO000){ i PIN, Cotter, 3/33 » 1
14 oM 333 1 00 1 CAPSCREW, Hex Hd., 511618 = 1
15 153124 4 (0000 ! RIMNG, Retaining
16 165507 1 WDDHI0- (01143 SHAFT ASSY. Rolter, R.H.
17 1655099 1 (00000- [01143) EHAFT ASSY. Roller, L_H.

25

178



Bimplicity Transaxie Model No. 657

A-1743
Model 657

e 7 e e
i g
2 - ¥

26 \
N’ 3 s\ *
79 % \

438 MOTE: SEF PEEALESS DEALER FOR SERVICE
6@ NOT AVAILABLE THROUGH SIMBLICITY

Fi



Used on Mfg. No.

1690259 Serial & {00000)-(G1781)

1680267 Serral # (00000)-{08568)

1680343 Serial & (00000)-(02531)
Transaxie Model No. 657

SFmplinifq-

5/78

Ref. Part
No. Mo Oy, Serial Ne. Dascription
1 CTI006S {DGOG0-{ 1 CASE ASSEMELY, Transaxfe [inel, Nos, 2, 3 & 5)
2 730036 (opoog)-| 1 BEARING, MNeedla
3 80055 {O00aM-{ 1 BEARING, Bronze
F TEO0E0 (00000)-{ } BEARING, Branza
5 TEO06 {OODON-{ ] BEARING, Bronze
=] TEB033 {DD0CN-{ 1 PLATE ASSEMBLY, Certer llncl. Noz. 4 & 71
T 20062 | DODQM-{ I BEARING, Bronze
B 42 {60000 -{ I COVER ASSEMBLY, Transaxie (Ingl, Noz, 3& 3
g T2HE3 {onnon)-{ I BEARING, Meedis
0 TIE0E3 |G- I GEAR ASSEMELY, Differential Hngl, No. 111
1 . FROGSA {O0G]-1 } BEARING, Bronze
12 74352 (0ODO0k- } AXLE, LH.
13 T14254 1 000Gkt ) AXLE, R.H.
14 TI8067 | GO0k 1 GEAR, Bevel
15 775053 0000} [} FINLON, Bevel
16 726034 { RO 1 FIN, Drive
17 0055 [RO00}-4 ) WASHER, Thrust
18 TEQO0M (OO0 I WASHER, Thrust
19 FRON2E {0001 - [ } RIMGG, Snap
20 FO2040 {000 | 1 FIN, Roll
21 TEE0IS [OE000] - { 1 ELEEVE ASSEMBLY, Counteshatt inel. No. 22]
22 TE00EG [0 } BEARING, Bronze
23 TTG080 | L) -{ 1 SHAFT, Idtar
25 TEA070 (0000 { 1 RO ASSEMEBLY, Shift 1Tst & Rew.) (Ing), No, 2630
25 784004 [DCO00- } FORK, Shift
27 TB4083 QMO0 [ 1 ROL, Shilt
8 03 [O0000])-{ i EPRING
20 o004 [ C0000] -{ 1 BALL., Stes]
30 82017 [000am-{ 1 RAING, Snap
N 784084 (O [ } ROD ASSEMELY, Shift [2nd & 3rd] (Inc. Mos. 26,28,20,30,& 32
32 FEA0RS [LO000-{ I ROD, Shift
243 FEA0RE PO { ] HOUSING, Shift Leaver
a5 7B4094 [CO000) - H K.EEPER, Shift Levar
35 TB42ES {00000-{ [} LEVER, Shift
37 Fii el [{Flw w1 a30] 1 RING, Snap
38 Taz001 {0000 [ H RING, Quad
30 TazpAS (00000)-{ I FIN, Drive
41 78EDS7 (000aa- } BLOCK, Risar
42 TB2035A LQOOCN-1 } HOUSIMNG ASSEMBLY, Axla (Incl. No. 43}
424 B2pa3 {00000)-{ 1 HOUSING ASSEMBLY, Axis {Incl. No. 33}
43 78007 {DGODCk-{ 1 EEARING & SEAL ASSEMBELY. MNeedle (See Nate 1]
A434 820105 L0000 } BEARING, Needle
438 TREOAZ L00000)-t ] SEAL, O
a4 FrEO24 { DOOGDN- 1 GEAR {16 Teetht
a5 TiBQn7 (IO 1 GEAR. Bevel [33Teeth)

MOTE: SEE PEERLESS DEALER FOXR SERVICE

NOT AVAILABLE THROUGH SIMPLICITY

TECHUMSEH PRODUCTS COMPANY
Lauson-Fower Products Parts Depot Division

Grafton, Wisconsin

1



Limplicily

Transaxfe Modsf No. 657

28

A-1745 -
Model 657

67
a5 [ S - .

81 :'l# Q{Hsa

A3E

NOTE: SEE PEERLESS DEALER FOR SERVICE
NQT AVAILASLE THROUGH SIMPLICITY



Used on Mig. No. 1680258 Serial 4 (00000}-(01781)
1890257 Serial # (00000 -(0B260)
1690343 Serial # (QO000)-{G2537)

rJ [}
Transaxie Madel No. 657 S Hnp. !fl."lfq
a/78
Rat. Part
Ho. Mo Cty, Barial No. Description
46 778138 [OQOCm-1 } SHAFT, Shiftar and Erake
a7 T7EO5E {0000kt ] GEAR, Shifting 12nd and 3rd]
45 778053 {00000k-¢ 1 GEAR, Shifting {151 and Rev.]
L 4] FIB0E0 {00000k-¢ } GEAR, Spur {12 Teethl
B Transl (QODD-§ 1 GEAR, Counterskaft Drive {35 Teath}
51 773062 {QODODK 1 GEAR, Countershaft {34 Teethl
52 FFEOE3 {00000 -{ 1 GEAR, Coungershalt {25 Teethl
63 7920344 (OO 1 KEY, Countershafy
24 TIEGEA 100 i IDLER, Reversa
a5 7E057 QOO0 | 1 SHAFT, Reverse |dlar
55 FHEOEE OG- ¥ SEFACER, Reverss ldler
57 TRLOET FOO0DE- | STOP, 3hifter
o8 ¥BEG33 [OODDN-| 1 GASKET. Caze and Caver
59 TEEOOA (00000 - [ I GASKET, Shift Lever Housing
&0 780053 : {00000 1 BEARING, Ball
63 780571 § DO00C- ! BEARING, Thrust
63 FRO07V2 {0DO0-( 1 WASHER, Thrust
65 TROOF3 {00000 -[ ! WASHER, Thrust
65 782035 . §DCO00-{ H RING, Snap
67 7RE02E {0050} I PIA. Dowel
63 TEEO43 (00e00]-[ ] SEAL, Oil
53] TRIG0D (000 -{ I SEAL, {1t
Fli] JBEDZS CHOG0M -{ H SEAL, Oil
71 792038 D000 - ] CAPECREW, Socket Hd,, T/420x 1 T/4
72 72051 {00000 I CAPSCREW, Socket Hd., 1/4-20 4 1 3/4
73 782037 100G 00| i STREW, Hex Hd., Sems, 511818 x 1
75 782039 (00050 - } PLUG, Pipe, 1JE
VB 776103 {000 [ 1 SHAFT, tnput
77 TIEGI7 {03000)-{ 1 PIBICN, Input
78 JEEDLO 103000- [ I RIMG, Rem@ining
] 780M6 LOD00G-[ I PAD, Brake
&0 790007 (000G -1 ] PLATE, Brake Pad
B1 FI0005 { OO0 -{ 1 HOLDER, Brake Fad
B2 TEHGTO {0000 ] ILEWER, Brake
83 TRI0TE {0000 -{ I WASHER, Flat
B4 FHIOTVE D00 1 LOCKNLIT
85 782073 {000 1 CAPSCREW, Hex Hd., Thread Forming, 1/4-20x1 1/4
ESA 782085 | OO0 - } SCAEW, Hex Hd., Thread Forming, 1/4-20 = 2 1/4
BG 7900059 {00000 -1 1 DI SK, Brake
B7 7a2055 {000 - [ ¥ KEY, Woodnuff No. §1
ae TER0EE QD000 -{ ] SPACER
a9 186073 (00001 | ] BRACKET, Sgxing Anchor

NOTE 1: The Mo. 780001 Bearing and Seal Assembly Can Be Ustd Interchangeably
With The Semrate No. S30105 Bearing and The Separate No. F7E8042 Sl

MOTE: GEE FEERLESS DEALER FOR SERVICE
NOT AVAILABLE THROUGH SIMRLICITY

29



si'mpﬁeﬂq Transaxfe Model No. 657-A




Used onn Mfg. No. 1690261 Serial # (08970 )-f J

1690343 Serial # (02532)-( - - =
Transaxte Madel No. 657-A simpﬁ’ﬂdy

5/78
Rel. Part
Mo o Oty Serial No. Descriptisn
1 FTO063 {0 N-{ J CASE ASSY, Transaxla {Ingl Nos, 2.3 & 5)
2 70086 (O0G00)-{ ] BEARING. MNeedle
I FBOosg fulna ) B ] BEARING. Bronze
4 TEOOED (Juals via B 3 BEARING, Bronze
5 FEOQAT { OO - ¢ 3 BEARING, Bronze
6 TEE033 (OO ) FLATE ASSY, Center {Incl. Mos, 4 & 7)
7 TS0062 (0O000)-{ ¥ BEARIMNG. Bronze
8 Tr2042 0000 ] COVER ASSY, Transaxla {incl. Mos. 3 & 9}
] THIOES (OO0 1 BEARING, Meedle
W FTELS3A (OO000)-{ } GEAR ASSY, Diflerential flncl. No. 11)
11 TGS [0aoon-{ H BEARING, Bronze
12 774352 (00O ) AXLE, Lefl Harid
13 774200 (00000} 1 AXLE, Righl Hand
14 FFE0GT (000} i GEAR, Bevel
15 F7E0GE (OOgeo)-¢ ¥ FIMION, Bevel
15 o034 (D0 { } PIM, Drive
17 FBO0GS (OO0} - ) WASHER, Thrust
16 FACKICH {O000}-{ ) WASHER, Thrust
18 TRE03E (OO} = ¢ } RING, Smap
20 o040 (D000 ¥ PIM, Rall
71 785080 Q00K - } SLEEVE ASSY, Countershatt (nel, No, 23
22 0068 (0000D)-{ } BEARING, Bronze
2 FTE090 (000D - } SHAFT, Idler
25 TE4OTS (0000 -| } ROD ASSY, Shift {15t & 2nd) {Incl. Mos. 26 thro 30)
28 TRA004 (OO0 - } FORK, Shilt
7 TE4083 (GO0 - } ROD, Shitt
2 TI2003 (OO0 } SPRING
25 92004 (COOmN-{ } BALL, Stex|
an Foamy {00000 | 1 RING, Snap
3 784084 (GO000)-( } ROD ASSY, Shift (2nd & 3rd) {Incl. Mos. 26,2829 30 4 32)
32 784085 (DB000] - ] ROD, Shift '
34 754088 (OO0 1 HOUSING, Shill Lever
35 724034 {00000)-{ ] KEEPER, Shift Levar
36 TE4293 (G000 ¥ LEVER, Shiit
av THIIG (D000 - 1 RING, Snap
38 FO2O0T {00000 ] FIMNG, Quad
39 72049 {0O00G-{ i PIN, Cirive
4 TaE057? {0DDOM-{ ] BLOCK, Riser
4Z TE2036A {00000)-{ i HOUSING ASSY, Axle {Incl. Mo, 43)
azA TE2043 {00B0M-{ j HOUSING ASSY, Axle {Ingl, Mo. 43)
43 520105 {D0000-{ ] BEARING, MNeadle
455 FEB0aZ {0000} -{ ] SEAL, CHi
44 FTEOZaA {0OGT0)-{ ] GEAR {16 Teeth)

NCTE: SEE PEERLESS DEALER FOR SERVICE
NOT AYAILABLE THROUGH SIMPLICITY

K}



mplich Transaxie Model No. B57-A
Kimplicit




Used on Mfg. Mo, 1820281 Serfal # (08970) }
1690343 Serial # (02532)-f 4

- - [
Transaxie Mode! No. 657-A Elmpﬁclfy
/78
Rel, Part
M Ma. Serial Ho Dazeniption
45 TFB0DS7 {QOO00] 4 ] GEAR, Beval {33 Teeth}
a5 FrEIES (RO - H SHAFT. Shifter & Erake
47 FYERSS (OO0 1 GEAR, Shifting (2nd & 3rd)
48 7rE050 {00000} ) GEAR, Shifting {13t & Rev.)
44 FTa060 (00000}-f ] GEAR, Spur (12 Testh)
| FTTE140 (OO0} -¢ ] GEAR, Countarshalt Drive {39 Testh)
51 FTET4Y (0000}~ i GEAR. Countershalt (34 Tasth)
52 Fraiga (DO i GEAR, Countershaft {25 Teeth}
L] TTa06$ {E0000)-{ b I0LER, Raverse
55 FIG0ST {OO0C0-{ 1 SHAFT, Reverse Idler
56 TEE0I6 (OO0} -1 L SPACER, Raeverse Idler
57 784087 (COO00)-{ i STQP, Shifter
58 TEaU33 L H R H GASKET, Case & Cover
59 TEEOOA {GOO0a)-£ J GASKET, Shift Lever Housing
69 TE0053 {O000D-{ i BEARING, Ball
61 78078 {ooogor-f ) SPACER
G52 TREGTI OO0 - | ] SPACER
B3 70071 FOOO0-{ ] BEARING, Thrust
g4 TEOOTZ {0000 1 WASHER, Thrust
&5 TEODTS {0 T } WASHER, Thrus
G5 FH2035 {OCBO0)-| 1 RIMNG, Snap
&7 TERD2G {000 -{ } PN, Dl
68 TBE043 {0000 - ] SEaAL Oil
[ Tasina (QO00C-{ ] SEAL, Oal
TO TBEOAS (OO0 - } SEAL, il
T FE2036 {CHRH 0N - 1 CAPSCREW, Socket Hd,, 1/4-20 = 1-1/4
T2 792051 (LRI - | } CAPSCREW, Sooket Hd., 1/4-20 = 1-3/4
73 FR2037 (OG0 | | SCREW, Hex M4, Sems, 5/6-13 x T
75 792039 (ORI - | b FLUG. Pipe, 178"
% TR0 [CHII0D) - | ] SHAFT, Input
77 _T7ROTT {00000)-{ 1 BINION, Input
75 THE040 (GO0 } RING. Relaining
3 790005 (OOG0a)- | | FALD, Brake
B0 TIHHIT (GO0 - ¥ PLATE, Brake Pad
a1 TRHIGS (COD0a)-| 1 HOLDER, Brake Pad
B2 7a018 (R0 - } LEVER. Brake
B3 792076 {0Q00- | ] WASHER, Flal
B4 TUZO7S (OO0 - } MUT, Lock
B3 TI2073 (KGO0 ¥ CAFSCREW, Hex Hd., Thd. Forming, /430 x 1-1/4
B5A 72085 (00| ] SCAREW, Hex Hd., Thd, Forming, 1/4-20 % 2-1/4
a6 TIEHHYD (DOGDG)- | } [H5K, Brake
B 792045 {0 - ] KEY, Woodruff 461
BB TH6066 {0000~ 1 SPACER
B3 FHGOTS {00000 ] BELACKET, Spring Anshar

MOTE: SEE PEERLESS DEALER FOR SERVICE
NOT AVAILABLE THROUGH SIMPLICITY

33












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TOLERANCE *10%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #3
O o <9
B8-32 15 In. Lhs. 30 In. Lbs. 41 In. Lbs.
28-36 20 Y 21 " 43 "
10-24 27 43 Y &0 o
10-32 2 48 &8 .
1/4-20 &6 a Ft. Lbs 12 Ft. Lbs.
1/4-28 Fil: 10 " 14 -
B/16-18 11 Fi. Lbs 17 o 25
5/16-24 12 " 19 " 25 "
3/8-16 20 " 30 " 45 "
3/8-24 23 35 . 50 "
7/16-14 30 20 Y 70 "
7/16-20 35 " S5 80 "
1/2-13 50 " 75 " 110 "
1/2-20 55 an o 120 "
8/16-20 g5 " 110 " 150 "
9/16-18 K= n 120 " 170 o
5/8-11 a0 " 150 " 220 ”
5/8-18 100 180 " 240 o
3/4-10 160 260 " 386 "
3/4-16 180 200 " 420 "
7/8-9 140 " 408 600 "
7/8-14 155 " 440 " G&0 "
1-8 220 " 580 " 900 "
1-12 240 " &40 o 1.000 "
HOTES: BOLT HEAD MARKING

1. These torque values are ta be used lor all Simplicity
hardware exciuding: locknuts, self-tapping screws, thread

forming screws, and sheet metal screws.

2. Unless otherwise noted on assembly drawings all torque

values must meel this specification.

5.A.E. GRADE:
2

5

R0

L+



Ea




